For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

\\II/

) (<)
1O N 1
= ( Zv \
— N\ /
o \
o} \ 4‘
@ o
o Av\}.. lv
. \
3 .___,n_m-tmmn j=
r \ \ m-/
._ \ \L“\\ \ m
¢ — ,.._.n._a\ m
NZ N S
\AZ__ \Y/ ”
4 /4 ” 2/
/ s
R C / s
N\ B 5
/ / =
\.)A / &
(o) \1\
//l\\ n\ 00 i \\rl/ m
\__/ A/ O V. 2>
\ =
/,--.....------, .
\\
o /. ,v .M m T \.m,v
w \ \\ \ \ " //ll
% / _
< HW\ / /
" — \ \
Z /
< /
m \‘\ A\AWW/v
= o / ~
3 —
ol
0T
N .=
o <




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AA5D7P Page 2 of 53
Air Filter
Ref#  Part Number Qty S/P/F  Description
1 KM-11011-7003 1 S Case, Air Filter
2 KM-11013-7009 1 Element, Air Filter
3 KM-11013-7027 1 Element, Air Filter
4 KM-16060-7001 1 /P Pipe, Intake
5 KM-92015-1193 2 Nut
6 KM-92037-2079 2 S Clamp
7 KM-92055-7005 2 O-Ring
8 KM-92191-7006 1 Tube
9 KM-92210-7004 2 Nut
10 KM-92210-7015 2 S Nut
11 KM-130B06105 3 S Bolt, Flanged
12 KM-411B0600 1 Washer, Plain

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 3 of 53

RZT50 Kawasaki 17AASD7P

Camshaft and Valves

\‘l/

A\ (0]

\

i N’

o)
(©

/IA\

-~ N ®
0 ™\ g
,_m.__ ,@ m_ _m{WW\N \\
— . THHTTS - AN
A n“:_. /. Y A MA“.{ W _\ uu_ t' ol { m : w
A mmw el
\E— g %0 &g Z0) / =
» m ssesspzzn..._.._u o
g N
® £
~~’ ) _,/n.uw,\v TN H
(O 2T @ B
. vn,”-v. / (@) (2) ©
/7 [ o/ =
// ~ Ty
TN ™ A1 ™ m O
“ A/_Dnv \ur:ltrl._'vw. Vm_,.uv \\ ..\,wlu_v w:m..“ nm _ A m
mmzv, — &/ (A 7N — ““) . 1= , >\
mww \ ““m \% N | iwuu D ﬁ%@ A_m_mw @ gﬂ_ ghnm”c_ ) -
; OV f ago(i B\ .
z o #.UV“\ \“\ \ | ” o\
/ —
/) \n“,v / L&
/ // A -, \.l.k —
VAN =) T () !/ )
¢ & N i ~— A” _h.v
wWSEE, (@ ~ e
OEs), (Gos 2 [50 00

_,, o
Lo |

2 -
s 7 Al \\L/

{Cn)

N

~

||LriLrl_

oo

g

A\ Q0 v,

//l\\



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AASD7P

Camshaft and Valves

Page 4 of 53

Ref#  Part Number Qty S/P/F  Description
1 KM-12004-7002 2 Valve, Intake
2 KM-12005-7004 2 /P Valve, Exhaust
3  KM-12009-7001 4 Retainer, Valve Spring
4 KM-12011-2056 8 Collet
5 KM-12016-7006 4 S  Arm, Rocket
6 KM-12032-7001 4 Tappet
7  KM-13070-7004 1 /P Guide
8 KM-13070-7007 2 /P Guide
9 KM-13116-7002 4 Rod, Push
10 KM-13271-7007 1 /P Plate
11 KM-13271-7021 1 /P Plate, Governor
12 KM-42036-7009 1 S Sleeve
13  KM-49078-7002 4 Spring, Valve
14  KM-49118-7007 1 S  Camshaft, Complete
15 KM-92009-2341 4 Screw
16 KM-92015-2253 4 Nut
17  KM-92033-7001 2 Ring, Snap
18 KM-92140-7002 6 S Ball
19 KM-92145-7001 1 Spring
20 KM-92153-7019 4 /P Bolt
21  KM-92200-7001 1 Washer

WWW.mymowerparts.com



Page 5 of 53

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AASD7P

Carburetor

--I...-IAIII

\

\II

)

\
. Ny
‘ \\“\.i., /“A -vml.m-!.ilimngmg
,,,/ _F\h \urvn
\..\\ v \.. \‘ N\ \ ' \“m“w_ﬂuumx o . /Humm“mm.lﬁummm
,l‘ﬂ \\\\ \\\.\\\\ AA\ - Y, A/l \v ) \ \
[ - -~ B
A,”,?,. - PA Yo 1o ? ,.me_.
\L==S n, v_ ” DD . mm“
g v | VAR Onadc)
=< / b0/ / /A
Anl / \ 1\ \ \\ -
& / / 7 ®
o~ / \ 77N \AA\ f,mm_x
A /ﬁu,\u \A“MMV/HA/_IWV .!Amw_.. = A\umm_/v . // B -
[ — VA /@YY@ N @ @
/_‘ .A — ﬁ\\ Mv \w Mﬁ\\ T
R Y &
oY Y \ \
- —\
T
/o

|
\\H/A o\
Ammw | A_n,_ - =
5) ( 2y &

e’

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AA5D7P Page 6 of 53
Carburetor
Ref#  Part Number Qty S/P/F  Description
1 KM-11009-2056 1 Gasket
2 KM-11060-7009 1 Gasket, Air Filter
3 KM-11060-7011 2 Gasket, Manifold
4 KM-11060-7024 2 Gasket, Carburetor
5 KM-11061-7037 1 Gasket
6 KM-11061-7038 1 Gasket
7 KM-11061-7039 1 Gasket
8 KM-14091-7031 1 Cover
9 KM-15003-7115 1 S  Carburetor Assembly
10 KM-16025-7003 2 Valve, Throttle
11 KM-16030-7004 1 Valve, Float
12 KM-16031-7003 1 Float
13 KM-16041-7021 1 Shaft, Carburetor
14 KM-16041-7023 1 Shaft, Carburetor
15 KM-16073-7005 1 Insulator
16 KM-16126-7015 1 Valve, Choke
17 KM-16184-7017 1 Chamber, Float
18 KM-16187-7002 2 Needle, Jet
19 KM-21188-7003 1 Solenoid
20 KM-59076-7002 1 S Manifold, Intake
21 KM-92009-7003 6 Screw
22 KM-92009-7004 1 Screw
23 KM-92009-7006 1 Screw, Drain
24  KM-92026-7010 1 S  Spacer
25 KM-92043-7014 1 Pin
26  KM-92055-7012 1 S O-Ring
27 KM-92055-7013 2 O-Ring
28 KM-92055-7014 1 S O-Ring
29 KM-92063-7051 1 Jet, Main, #104
30 KM-92063-7056 1 Jet, Main, #102
31 KM-92066-7009 2 Plug, Expansion
32 KM-92093-7001 1 Seal, D=5.9
33 KM-92093-7002 1 Seal, D =6.9
34 KM-92145-7010 1 Spring
35 KM-92145-7011 1 Spring
36 KM-92152-7005 1 Collar
37 KM-92172-7005 2 Screw
38 KM-92172-7006 3 Screw
39 KM-130B0620 4 S Bolt, Flanged
40 KM-172G06105 2 S Bolt, Stud

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 7 of 53

RZT50 Kawasaki 17AASD7P

Controls and Deck Li

G|

TA
e N
A\_n,,_ v ,...%
A 2
N N / 3
/_'!\Mi ‘%VAT lllll A\—._.‘v/.
A
7 %7
|||||||||| 2 S
T AN \,
||||||||||||| ol &
- w%ww\
\\\..‘.mn%ﬂwm ||||||||

=) mv A \.mw \\.\\\‘V

P
/ —~

/4 )

/mmxw, (

QN ___
Aﬂ/ s

\\\\\\\\\ B
‘/mwu\\w
A r/mu/N

/ AR

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AASD7P

Controls and Deck Lift

Page 8 of 53

Ref#  Part Number Qty S/P/F  Description
1 603-04160A 1 S  Shaft Assembly, Deck Lift
2 603-04322 1 Lever, Lapbar, RH
3 603-04324 1 Lever, Lapbar, LH
4  703-05387A 2 S  Bracket, Lapbar Pivot
5 703-05396 1 S Handle, Brake
6  703-05414A 1 Bracket, Front Deck Hanger
7  703-05793 2 /P Arm, Deck Lift
8 710-0433 2 /P Screw, Hex Lock, 1/4-20 x .62 GR5
9  710-0805 2 /P Screw, Hex Cap, 5/16-18 x 1.5 GR5
10  710-3005 1 /P Screw, Hex Cap, 3/8-16 x 1.25 GR5
11 710-3008 2 /P Screw, Hex Cap, 5/16-18 x .75 GR5 Used with
736-0275 & 712-04063 to replace 720-04072
knob, 710-3105 carr. Blt & 736-0425 bell
washer
12 710-3144 2 /P Screw, Hex Cap, 3/8-16 x 2.0 GR5
13  710-3180 2 /P Screw, Hex Cap, 5/16-18 x 1.75 GR5
14  711-0832 2 S Ferrule, 3/8-24 x .375
15  712-0206 4 S Nut, Hex, 1/2-13 GR5
16 712-04063 8 /P Nut, Hx Flange Insert Lck, 5/16-18 GrF
17  712-04065 2 /P Nut, Hx Flange Insert Lck, 3/8-16GrF
18  712-0431 5 S  Nut, Hex Flange Lock, 3/8-16 GRF
19  712-3007 2 /P Nut, Hex Jam, 5/16-18 GR5
20  712-3008 2 S Nut, Hex Jam, 3/8-16 GR5
21  714-0104 6 S  Pin, Internal Cotter
22 714-3020 1 /P Pin, Internal Cotter
23  716-0106 4 /P E-Ring, .625 Dia. Shatft
24 720-0274 2 /P Grip, Hand
25  720-0311 1 Grip, Handle
26  736-0272 2 S  Washer, Flat, .51 x 1.0 x .06
27  731-04735 1 Grip, Handle
28  732-0334 1 S  Spring, Compression
29  732-0874 1 /P Spring, Torsion
30 732-04350 2 Spring, Compression
31 736-0270 2 /P Washer, Bell, .265 x .75 x .062
32  736-0275 2 S  Washer, Flat, .344 x .688 x .065
33  736-3019 2 Washer, Flat, .531 x 1.062 x .134 HT
34  738-0143 4 /P Screw, Shoulder, .498 x .340:3/8-16
35 738-0296 2 S  Screw, Shoulder, .437 x .268:5/16-18
36 741-0225 6 S  Bearing, Hex Flange
37 741-3074 2 Bearing, Flange, .626 x .938 x .344
38  746-0970 2 Cable, Deck Lift, 5.05 Long
39 747-04224 1 Rod, Deck Lift Handle
40  747-04225A 2 /P Rod, Lapbar Control
41  747-04226 2 S  Shaft, Control
42 747-04401A 1 Rod, Deck Front Hanger
43  747-04491 2 S Rod, Brake
44  748-04052 2 Hub, Control

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 9 of 53

RZT50 Kawasaki 17AASD7P

Cooling

\II/
<F
=

7

TN

. @
T & (2) (™)
o~ /[ /
~Y / /
G \m_\v { ) 4 / / \ A\ Am./v
/ — ] @ﬁv B - N IIIIII 7 e e \\ e’
S anaNe— oS ] }
_\ // ﬂﬂ...f/ \HH......_A 4y .-m- \ %m w \,/‘ N wurw \ A /A_..,w.\
AN /4 f 78\ ,k“\
Y\ Qh v \; /N N%,.. .......... r
VN Zmm o

/

,m

P \ = m ¢ ! x.\m
/”A - 4

/,\\ Y )] A
. /3 A
/ £ V fof e —H
\““ N \ \ L_.. \4 ﬂv (“
\ / “1\ )} ) /,M
\ \\ \N( ﬂm ‘ ) N/
L& / =
\m-w /

e a—— A D \'

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AASD7P

Page 10 of 53

Cooling
Ref#  Part Number Qty S/P/F  Description

1 KM-13270-7007 1 Plate
2 KM-14037-70089H 1 Screen
3  KM-14091-7002 1 Cover
4  KM-23062-7005 1 Bracket
5 KM-49089-7004 1 Shroud, Engine
6 KM-49089-7005 1 Shroud, Engine
7  KM-49089-7040 1 S  Shroud, Engine
8 KM-59066-7004 1 Housing, Fan
8 KM-56033-7002 1 Label, Maintenance
8 KM-56070-7001 1 Label, Warnint
9 KM-55020-7007 1 /P Guard

10 KM-59041-7003 1 Fan

11  KM-92004-7006 2 /P Stud

12 KM-92026-7007 AR /P Spacer

13  KM-92153-7007 3 Bolt

14  KM-92153-7008 1 Bolt

15 KM-92210-0003 4 /P Nut

16 KM-130G0612 9 S Bolt, Flanged

17 KM-130B0816 1 S Bolt, Flanged

18 KM-311B0600 2 S Nut, Hex

WWW.mymowerparts.com



Page 11 of 53

!

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AA5D7P
Cylinder and Crankcase

YN
Ammwv <l ///...,mww
RN - e J/ . . _n“\ .A\A.M/v
0 GO (o) LS AT
v/ KN S 40 TN
( myr R----...-u - fi uw //A;\\ @ A\) A,‘ m mmm mmmmm X <
AL RSy &) S .
T — llI-.I IIUHHIIIMHHIIII \,mﬂ./ NN
.m..mumwﬁw, N\ Py \
,_.M_n /r/jw. e , . /x
. o —] ‘ —
w_wmmw .MH\V. ﬂnmm”/ / ) Amm
NN AN WA
N /@l . N
Hm.nuv. / ~ T %.m.‘w um
...... & \
|||||||||| S LY :.fﬂr S————
"y, e
||||||||||||| \ // .mr_ g Vm!;lrv
\\ f /_r\ul\.mu, ,Jmulﬂ_ / T
{ ..i NeLwty \%
/ .
N \
A // /0N, -l
\‘mmw./.ymw, ‘“\},,“”/ v ;
d .mgN /“”,W/ ™ )
AN LVL. BN
( R \ﬂ- u“www K
w_.%?-ﬁ. 2l (6 ——~0\ \/ R % 2l
A ol /7 o), A
=D (% ¢
" ; S LW\ )\ . e L
A/ 7 SN R L
/ \ / N n w.w ¢ (_“J_en D) @k \,Wmm._ ).. vnw,, ( /
Y &\ W0 NS =)
\ \ ,,, /A Eﬁ-...-,-mmww _fa (
\ N , \¥
uwa,.{_ \\ Ie == .\ @ |||y ,umm\mx \munm )
\__ \_ \v ] TN n,,.mv__\v
/ / \
—~( ’ / / \/A\ @
,A?_v \A )\ S ) 4
~ TQJV A N~ v_ T/ / b/‘ \
N o ( =
\. ~ \\
(®)



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AASD7P

Cylinder and Crankcase

Page 12 of 53

Ref#  Part Number Qty S/P/F  Description
1 KM-11004-7006 2 /P Gasket, Head
2 KM-11008-7012 1 S Head, Complete- Cylinder #2
3 KM-11008-7013 1 S Head, Complete- Cylinder #1
4  KM-11022-7002 2 Case, Rocker
5 KM-11060-7012 1 Gasket, Crankcase Cover
6 KM-11060-7013 2 Gasket, Rocker Case
7 KM-11060-7014 1 Gasket, Breather
8 KM-13271-7006 1 Plate
9 KM-14091-7004 1 Cover
10 KM-16126-7001 1 Valve
11 KM-49015-7039 1 S Cover, Crankcase
12 KM-49109-7003 1 S Element, Breather
13  KM-49120-7037 1 Crankcase - Complete
14  KM-59071-2079 1 Joint
15 KM-92033-7004 2 Ring, Snap
16 KM-92043-7001 6 Pin
17 KM-92049-7001 4 /P Seal, Oil, RVC2,6 x 11 x 10.2
18 KM-92049-7005 1 Seal, Oil, SO8 x 14 x5 HS
19 KM-92049-7011 1 /P Seal, Oll, SD 35x62x8LHS
20 KM-92049-7014 1 Seal, Oil, SD 35x52x 7R HS
21 KM-130G0612 4 S Bolt, Flanged
22  KM-130B0640 4 S Bolt, Flanged
23 KM-130T0850 18 S Bolt, Flanged
24  KM-130T0875 2 S Bolt, Flanged
25 KM-172G0818 4 Bolt, Stud
26 KM-214B0408 1 S Screw, Pan

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 13 of 53

RZT50 Kawasaki 17AASD7P

Electrical

.

00

D AfArAanan Minhn

www.myTiswerpar



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AASD7P

Page 14 of 53

Electrical
Ref#  Part Number Qty S/P/F  Description
1 710-0227 2 /P Screw, Hex Wash. Hd. Tapp#8-18 x .5
2  710-0599 4 /P Screw, Hex Wash. Hd. Tapp,1/4-20 x .5
3 710-3015 2 /P Screw, Hex Cap, 1/4-20 x .75 GR5
4  712-0271 4 /P Nut, Hex Sems, 1/4-20
5  725-04022A 1 S  Meter, Hour
6  725-04165 2 S  Switch, Dbl. Pole - Neutral
7 725-04174 1 S  Switch, PTO
8  725-04228 1 S Switch, Ignition
9 725-04232 1 Switch, 3-Pole, (NC-NO-NO) - Brake
10  725-1303 1 S  Switch, Outer Seat Spring
11  725-1426A 1 S  Solenoid
12 725-1439 1 Switch, Inner Seat Spring
13 925-1745 1 S Key
14  725-1707D 1 S  Battery, 235 CCA
15  725-3166 2 S  Switch, Snap Mount (N.C.) - Reverse
16  726-0278 1 Plate, Insulator Boss
17 726-0279 2 Plate, Insulator
18  726-0470 2 Tie, Cable
19 703-05894 1 S  Bracket, Battery Holddown Replaces
747-04425 holddown rod by also ordering Ref.
Nos. 2 (Qty. 2) and 20
20 731-0511-5 1 Strip, Trim 4.5 inches
725-04297 1 Harness Assembly, Wire Not Shown
725-04188 1 Cable Wire, Black - to Ground Not Shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 15 of 53

RZT50 Kawasaki 17AASD7P

Engine Connections Kawasaki

(©)
//,H.M\
— /
TN,
o) \| a\\
S/ a 7
=,
TN —— /.N\!JHIMWMJ
ol g\
& :
ﬁ ll.\lll\\l\t'h JWHNU

ﬁ,.ﬁ

wvm

—
@xn,\\\\ﬁ D v

pa—

WWW.mymowerparts.com

N

1)

N



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AA5D7P
Engine Connections Kawasaki

Page 16 of 53

Ref#  Part Number Qty S/P/F  Description

1 703-05441A 1 /P Bracket, Muffler Mounting
2  710-0227 3 /P Screw, Hex Wash. Hd. Tapp #8-18 x .5
3 710-04248 1 /P Screw, Hex Cap, 7/16-20 x 4.0 GR5
4  710-04261 2 Screw, Hex Wash. Hd. Tapp #12-16 x .5
5 710-0599 4 /P Screw, Hex Wash. Hd. Tapp 1/4-20 x .5
6 710-0726 2 /P Screw, Hex Wash. Hd. Tapp 5/16-12 x .75
7  710-1315 4 /P Screw, Hex Wash. Hd. Tapp 3/8-16 x 1.25
8 710-3008 2 /P Screw, Hex Cap, 5/16-18 x .75 GR5
9 710-3217 1 /P Screw, Truss Hd. Mach. #8-32 x .375

10 712-0142 1 /P Nut, Hex, #8-32

11 712-0429 2 S Nut, Hex Insert Lock, 5/16-18 GR5

12 712-3005 1 S Nut, Hex Jam, 3/8-16 GR2

13  717-04183 1 S  Clutch Assembly, Electric PTO

13 726-0197 1 Tie, Clutch Cable

14  726-0205 2 /P Clamp, Hose

15  726-3055 1 Clip, Cable Retainer

16  731-04914 1 /P Knob, Throttle Control

17  736-0171 1 S  Washer, Lock, 7/16

18  736-0300 1 S  Washer, Flat, .406 x .875 x .059

19 736-04131 1 /P Washer, Flat, .438 x 1.75 x .25

20 737-04138 1 Fitting, Hex

21  746-04066 1 Cable, Throttle, 34.25 Lg

22  746-04214 1 S Cable, Choke, 61Lg

23 747-04228A 1 Wire, Tank Mounting

24 751-10349-22 1 /P Hose, Fuel Line 22in

25  751-0564A 1 S  Deflector, Muffler

26  751-0616A 1 S  Muffler

27  751-10057C 1 S  Tank, Fuel, 3.0 Gal.

28  751-10355 1 Pipe, Exhaust RH

29 751-10356 1 Pipe, Exhaust LH

30 751-3124C 1 S Cap, Fuel

31 751-3140 1 S  Drain, Oll

32 751-3141 1 S  Hose, Oil Drain Extension

33  751-3142 1 Cap,.Oil Drain

34  756-0978A 1 S  Pulley, Drive

35 KM-11060-7016 2 Gasket, Muffler

36 KM-317R0800 4 /P Nut, Hex

37 KM-461F0800 4 S  Washer, Lock

38 712-0271 1 /P Nut, Sems, 1/4-20

39 726-0154 1 S Tie, Push Mount Cable

40 726-0272 1 /P Clamp

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 17 of 53

RZT50 Kawasaki 17AASD7P

Engine Controls

(=)

(e han
/A“ /
AHEQ _.---m ...... EEEZEED.
~— ////// \A R
~a/ "
IR S A\
B
- \
() \ nmu
e - OHE FU.
.A_.D vﬂ\\ S
=
A; .......... _.A %
3
I A o
:D.N A f SR A W
~ ! \}Yh‘ rANr ..
v / r\..mm ;
A n > .Aw \
mvk n“lﬂu Aww
7\ Q@
\ N
“ﬂ /, AN N
S ) ﬂwu \._../v
g AN
vw //
P m.m. N
o Agv / .ﬁmm\v
@

®

S



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AASD7P

Engine Controls

Page 18 of 53

Ref#  Part Number Qty S/P/F  Description
1 KM-13107-7013 1 Shaft
2 KM-13271-7018 1 /P Plate
3 KM-16169-7006 1 Link, Choke
4 KM-16171-7004 1 Link
5 KM-39129-7004 1 Spring, Governor
6 KM-49103-7004 1 Arm, Governor
7  KM-49113-7017 1 /P Panel, Control
8 KM-92145-7004 1 S  Spring
9 KM-92145-7005 1 Spring
10 KM-92145-7034 1 /P Spring
11  KM-92150-2182 2 /P Bolt,5x18
12 KM-92151-7014 1 Bolt, 5 x 30
13  KM-92153-7005 1 Bolt, 6 x 35
14  KM-92170-7001 2 Clamp
15 KM-130G0612 2 S Bolt, Flanged
16 KM-214B0408 2 S Screw, Pan Hd.
17 KM-214B0412 1 S  Screw, Pan Hd.
18 KM-311B0600 1 S Nut, Hex
19 KM-411B0600 1 Washer, Plain

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 19 of 53

RZT50 Kawasaki 17AASD7P

Flywheel Electrical

AMAHM. —
— ) o~
\ my(\. (® V,
\ ..llnm M__Emma \\ N
\, N\ R N / N
() R\ /
/A/ / \\ \ V.
| 1A &
7N - |V

/ [
S (s 0) * " ,n Lo

- \ /
\ \ _m_u.w —- ﬂlv./ ”HHW“\ / wmﬂu ﬂummmmmm m
/ / \ x\\ Q
\\uL / \ /,. \“v‘wm 7N h.v.
(2 v \ \ /.f-\\m AL s (o) (7))
NN R N — A )
mvv ..,...,,mm%éﬂ \ )
i P ., O
| » IR 5
¢ ,A\,_.u/v _A mam
y B g J A =
. \\ = / m
g N -
A/:m__“\v/// \\\ \A Anna_‘/ \\m)/ y
N 1/ \ ((o] \H/,/
@ A ,w“\ >\ .ﬁ_\v .: m
\,
yfﬂu m e W

(Gip Hn.nuuu“““ \

4 N~
v

4




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AASD7P

Flywheel Electrical

Page 20 of 53

Ref#  Part Number Qty S/P/F  Description
1 KM-21066-7011 1 /P Regulator, Voltage
2 KM-21171-7013 2 S  Cail, Ignition
3 KM-21193-7019 1 S  Flywheel
4  KM-26030-7002 1 Harness
5 KM-26031-7003 1 Harness
6 KM-59031-7001 1 S  Coil, Charging
7  KM-92004-7009 2 /P Stud
8 KM-92009-2308 1 Screw
9 KM-92066-7002 1 Plug
10 KM-BPR4ES 2 /P Plug, Spark, (NGK), Solid
11  KM-92072-7003 2 Band
12 KM-92151-2097 1 Bolt, 12 x 30
13  KM-92200-7002 1 Washer
14  KM-130B0620 2 S Bolt, Flanged
15 KM-224B0520 4 Screw, Pan Hd.
16 KM-311B0600 2 S Nut, Hex
17 KM-510A5100 1 Key, Woodruff
18 KM-27010-7002 1 Switch, Oil Pressure

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 21 of 53

RZT50 Kawasaki 17AASD7P

Frame

MW,N// //
ol // /
MM/ //N// o //
/NWW/N /Wﬂ/ N //
AEANC N
S\
NS N \
mmmwk%\ y ,,/W/ Huw,u . ~
? ,\ \ Vi .m.z; (« )
PN ' N —
! 74 ™ | / e
() 7\ N (00) /2
T '@ T ©
._ T :ﬂ
TN
A,.ﬂ
N i
i
///,..r, \ i \\ N
\ . N
/1 \ .
Wl [ | (o)
, d (0
N N
(o)
e/

e

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AASD7P

Page 22 of 53

Frame
Ref#  Part Number Qty S/P/F  Description
1 603-04303B 1 /P Frame Assembly
777D09506 1 Graphic, Cub Cadet
777122489 2 Graphic, Release Lever
2 703-05829 1 /P Idler Arm, Drive
3  710-0520 3 /P Screw, Hex Cap, 3/8-16 x 1.5 GR5
4  710-3005 1 /P Screw, Hex Cap, 3/8-16 x 1.25 GR5
5 712-04065 4 /P Nut, Hx Insert Flange Lck, 3/-16 GRF
6 732-0626 1 Spring, Extension, .75 x 5.06
7  738-04058 2 Spacer, Shoulder, .39 x 1.0 x .7
8  738-04162A 1 /P Screw, Shoulder, .884 x .19
9 756-04129 1 S  Pulley, Idler, 4.25 Dia.

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

™
YA NN AYCS Y
Q (10) ( e,.mv ( ) A,,Mng, &) Af%\' ./mm\v J\v ¥
T - T \ &
m Aﬁ ﬁ/ ﬁ/ Aﬁ// h/, // /, \
a AN p // // : \
/‘!, A',B A‘y, 3 _Q\WHHU/ " o Y e L MMHMMH“HIMMNWW!MIM/
’ v e é \ /III@IL'\"II @II@” IIIIIII ﬂk RNIMW\M\H\HHHHUI/
, | TN
PN
@) Nz
- \\\\”_‘ LI m
@)
&)
N
© 1%
— () =
o
S (= O
® @ =
U T =
3 S
/ / , m
4
s A L
I B NS W
5 "\
AN // .
/// u
o
) BN A_8 v
L A o ,. N
a N |
a - hfmw
% Yo
S 7 e
i L; \wwmmuummwnmﬂu \
< A 10 /v \mmwm‘\mngnm“ \
& T/ \\\m\ P ”.N_
¢ Al 775on)
: ((( = ) ),
© Q \\\\L“ /,//ﬂ//.iu. \f\MHM x\mw /!
o Avm H\ pa———
o (o i
N S _fo._vv S
m _Im ~— o e - /
1
A\.A..._./H



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AASD7P

Page 24 of 53

Front Axle
Ref#  Part Number Qty S/P/F  Description
1 603-04148A 1 Axle, Front Pivot
2 603-04308 2 Bracket, Castor Wheel
3 634-04212 2 S  Wheel Assembly, 11.0 x 4.0 x 5.0 Ribbed tire
02002098 2 Tire, Ribbed
734-0255 2 S  Valve, Tubeless Air
4 710-04186 2 /P Screw, Hex Lock, 1/2-13 x 1.25 GR5
5 710-0514 2 /P Screw, Hex Cap, 3/8-16 x 1.0 GR5
6 711-04228 1 S  Shaft, Axle
7 712-3022 1 /P Nut, Hex Lock, 1/2-13 GRB
8  731-05500 6 Bearing, Flange, 1.0 x 1.246
9 736-0169 2 S  Washer, Lock, 3/8
10 736-0227 2 S Washer, Flat, .39 x 1.5 x .134
11  736-0250 2 /P Washer, Flat, 1.0 x 1.75 x .107
12 737-3000 3 S  Fitting, Lube, 3/16 Drive
13  738-04182A 2 /P Screw, Shoulder, .75 x 4.75:7/16-14
14 741-0516B 2 /P Bearing, Flange, .76 x 1.0 x 1.2
15  741-0990B 2 /P Bearing, Flange, .76 ID w/Lube Ftg.

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 25 of 53

RZT50 Kawasaki 17AASD7P

Fuel Filter Pump

7N

©

N’

\\ TN

(] V,

,ﬂ{

’,,,;
”

" Sy —
o~ | ._ "
(00T s —— —P D lg IA Augv
e/ 7
e ~
(o)
/ll\\
o .
P
A,, P
PN \M..v\
A/ Lnnum 23 -
g hm T .
e N
ks \..,w.: A w |
T "~ -
N S ¢ N
' e — e —— "~
Lm — — - w , o

/ A ™) , -/v "

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AA5D7P
Fuel Filter Pump

Page 26 of 53

Ref#  Part Number Qty S/P/F  Description
1 KM-23062-70049H 1 S  Bracket
2  KM-49019-7001 1 S  Filter, Fuel
3  KM-49040-7001 1 /P Pump, Fuel
4  KM-92170-2088 4 Clamp
5 KM-92170-7003 1 Clamp
6 KM-92191-7003 1 Tube. 6.35 x 12.7 x 160
7  KM-92191-7017 1 /P Tube
8 KM-92191-7027 1 /P Tube
9 KM-130B0616 2 S Bolt, Flanged
10 KM-130B0620 2 S Bolt, Flanged

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 27 of 53

RZT50 Kawasaki 17AASD7P

Lubrication

/ iy,
R —
.,
N .
A3 (o)
_ ‘_P...vwm ~— ’ Y S
o, . —
g n"uw".w\\ Y 4 /
22 .........1...
111:
.
‘ ™ /
AR - ...l!l /
"y
o, AN ., “v
e, \__\ e, ",
N T .,
\\ \..nlllyl\. 1...:1
Mooy e
,n‘\ A\ ] \\ .y IIII
VN o S, o,
~ 1_.......: Ill
¢ ) .il...i. g™y
e’ ..i..!...
- !Il{
o
e [
SN A T
! Y \\ll/ gp—
(£2) (N T
7N /I...\A \ A

) , s

T

\ ~ / ‘\
i ~amd R

(D — / NN

L
-f.‘\‘ynf
‘\. \

—~ \ \\ Ammnw,, _
.::;:s::: "
7 4 _mu” ..... / \emmm \
/ A. \ <oy \
" /”.. oy 5 ,
_mpv \ ---._m__,w_ _----------.....nuwu..Lu..-... ; {
A/ s ) \ /

y %

\ nmuw_ugnw 4 (h\ Qw vﬁmg AN — R —

/ A _.v N (\ ,vv
\\ — \ " A < /' -

- A/r_s_ |

Ame_u,v \nm%
—r” A/ — v oy o |=
~— ‘\ y— ﬁ\\.\l\

T

mowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AAS5D7P Page 28 of 53
Lubrication
Ref#  Part Number Qty S/P/F  Description
1 KM-13107-7009 1 Shaft
2 KM-13271-7005 1 Plate
3  KM-14075-7008 1 /P Dipstick Assembly
4  KM-16154-7007 1 Rotor, Pump, (In)
5 KM-16154-7008 1 Rotor, Pump, (Out)
6 KM-49065-2078 1 S  Filter, Oil
7  KM-49065-7003 1 Filter, Oil
8 KM-59051-7011 1 Gear, Spur
9 KM-59231-7006 1 /P Tube, Dipstick/Oil Fill
10 KM-92043-7003 2 Pin
11  KM-92066-7003 2 Plug
12 KM-92140-7003 1 Ball
13 KM-92145-7002 1 Spring
14  KM-130G0612 3 S Bolt, Flanged
15 KM-670D2016 3 O-Ring, 16mm

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 29 of 53

RZT50 Kawasaki 17AASD7P

Mower Deck 50 inch

TN,

P

N )~
&

)

A,

{

P

>~
I(\\

AN

o,

|

‘o
el

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AA5D7P
Mower Deck 50 inch

Page 30 of 53

Ref#  Part Number Qty S/P/F  Description
1 603-04328 1 S  Housing, Deck
777532598 1 Graphic, Danger
777530503 1 /P Graphic, Danger
777122282 1 S  Graphic, Instruction
2 618-04126 3 S  Spindle Assembly
756-1171 1 Pulley, 5.39 Dia Not Shown
712-0417A 1 /P Nut, Hex, Flange, 5/8-18 Not Shown
736-0315 1 /P Washer, Flat, .760 x 1.5 x .120 Not Shown
750-1000 1 Spacer, .800 x 1.10 x 1.322 Not Shown
741-0919 1 S Ball Bearing, .787 x 1.85 x .551 Not Shown
750-1349 1 S  Spacer, 79 x 1.84 x .55 Not Shown
738-1010A 1 /P Shatft, Spindle, 5.75 Not Shown
737-3000 1 S  Fitting, Lube, 3/16 Drive Not Shown
3  631-04070A 1 /P Chute Assembly, Discharge Manuf. Date
C146 and After- Replaces 631-04070
777530284 1 S  Graphic, Danger
4  683-0254 1 S  Bracket, Deck Hanger
5 703-05825 1 Arm, Idler
6 703-3279 1 Bracket, Stop
7 703-3511 1 S  Guard, Finger
8 710-0347 3 /P Screw, Hex Cap, 3/8-16 x 1.75 GR5
9 710-0528 1 /P Screw, Hex Cap, 5/16-18 x 1.25 GR5
10  710-0599 7 /P Screw, Hex Wash. Hd. Tapp 1/4-20 x .5
11  710-0726 6 /P Screw, Hex Wash. Hd. Tapp 5/16-12 x .75
12 710-1260A 12 /P Screw, Hex Wash. Hd. Tapp 5/16-18 x .75
13  710-3005 1 /P Screw, Hex Cap, 3/8-16 x 1.25 GR5
14  710-3168 1 /P Screw, Carriage, 3/8-16 x 1.0
15 710-3178 4 /P Screw, Carriage, 3/8-16 x .75
16 712-04065 9 /P Nut, Hx Insert Flange Lck, 3/6-16 GrF
17  712-0417A 3 /P Nut, Hex Flange, 5/8-18
18 712-0431 4 S  Nut, Hex Flange Lock, 3/8-16 GRF .
19 712-0641 2 S Nut, Hex, M16-1.5
20 714-0470 2 S Pin, Cotter, 1/8 x 1.25
21  717-1553B 1 S  Gear, Deck Adjustment
22  721-04041 1 S  Adapter, Water Nozzle
23  732-0306A 2 S  Spring, Compression
24 732-0459 1 S Spring, Extension, .94 Dia. x 6.74
25  734-04155 4 Wheel, Deck Ball, 5.0
26 736-0119 1 S  Washer, Lock, 5/16
27  736-0407 1 Washer, Bell, .45 x 1.0 x .062
28  736-0760 2 S  Washer, Lock
29  736-3072 3 /P Washer, Flat, .38 x .93 x .110 HT
30 737-04003C 2 S  Nozzle, Deck Water
31 738-04162A 1 /P Spacer, Shoulder, .884 x .190
32  738-3056 4 S  Screw, Shoulder, .5 x 2.5:3/8-16
33  742-04053A 3 S Blade,2in1,17.9Lg
34  747-1116 2 /P Rod, Deck Hanger
35  754-04044 1 S BeltV, Type A Sec x 134
36  756-04129 3 S  Pulley, Idler, 4.25 Dia
37  783-04399 1 Cover, Belt LH
38  783-04400 1 Cover, Belt RH
39 783-04414 1 S Skirt, Center

WWW.mymower

parts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AASD7P

Mower Deck 50 inch

Page 31 of 53

Ref#  Part Number Qty S/P/F  Description
40  783-04415 1 Skirt, RH
41  731-3131A 1 S  Chute, Deflector - Before Manuf. Date C146
731-05559A 1 S  Chute, Deflector - Manuf. Date C146 and After
42  783-04470 1 /P Bracket, Chute Mounting - Before Manuf. Date
C146
783-05030 1 Bracket, Chute Mounting - Manuf. Date C146
and After
43  732-3070 1 S  Spring, Torsion - Before Manuf. Date C146
732-04372 1 Spring, Torsion - Manuf. Date C146 and After
44  711-1762 1 Pin, Hinge - Before Manuf. Date C146
711-04565 1 Pin, Hinge - Manuf. Date C146 and After

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 32 of 53

RZT50 Kawasaki 17AASD7P

Operators Platform

/ [%

/.! \ / s @Amv HIL/\, ,\\
o~ el A -
/o yehel
/ Y d //
A

Y § \\ .

| / @ % 5 & \R \,\

b—/ - W L —Laft -

/ Ry Yy § % \\ ) g
/

"~
N
3
s

’ heoho/

Y/ /!

f=
- v // x\_

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AA5D7P
Operators Platform

Page 33 of 53

Ref#  Part Number Qty S/P/F  Description
1 603-04326A 1 /P Frame, Seat Box
777122600 1 Graphic, Park Brake
777532354 1 S  Graphic, Warning
777122275 1 S  Graphic, Deck Height
2 703-05373B 1 Bracket, Foot Rest
777D09506 1 Graphic, Cub Cadet
3  703-05467 2 Bracket, Switch Mounting
4  710-04261 4 Screw, Hex Wash. Hd Tapp #12-16 x .50
5 710-0599 4 /P Screw, Hex Wash. Hd. Tapp. 1/4-20 x .5
6  710-0604A 20 /P Screw, Hex Wash. Hd. Tapp 5/16-18 x .625
7  710-0726 6 /P Screw, Hex Wash. Hd. Tapp 5/16-12 x .75
8 710-0778 2 /P Screw, Hex Wash. Hd. Tapp. 1/4-20 x 1.5
9 710-1268 2 /P Screw, Hex Wash. Hd Tapp #10-16 x .375
10 712-0298 2 S Nut, Hex Jam, 1/4-20 GR2
11  712-04092 2 Nut, U Type Speed, 1/4-20
12 723-04020 1 Pad, Abrasive Foot Plate
13  731-04662B 1 S Console, LH
777122602 1 Graphic, Instruction
777D09709 1 Graphic, Cub Cadet
777122280 1 S  Graphic, Throttle Control
14  731-04663A 1 S Console, RH
777122601 1 Graphic, Instruction
777D09710 1 Graphic, Cub Cadet
15  732-04035 2 Spring, Compression, 1.28 x 3.125
16 732-04200 2 /P Spring, Switch Actuator
17  757-04041 1 Seat
777D09646 1 Graphic, Cub Cadet/USA
18 783-1489B 2 /P Bracket, Seat Pivot

WWW.mymowerparts.com



Page 34 of 53

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AA5D7P
Pistons and Crankshaft

~N—{ |

_

N

(<t
-«
\,

N

)

O,

{2

®

! /
J« _\\
R, - y

ol

L

W\

B

%)

- e

n T
\ AT....E..

MR
_

e
s

s
&7

A

A

£
RN W
A_.ﬁm n ' /IIIM.II. II...hlI
=/ SN
pwl{ v J
ﬂ“llh‘\Nll...ﬂ““R\
/
f
\\
)/
h A/ / FRSRNY
77N )
\ £ n-J, ,Wm &
N \\ £35, (g
(=) \\
B / i~
/ \ A.nlvv
N o /
(™) () \ | A
~ rJ\ / A)v /
" N
r AN“““_“ \ /
Q. N\
5! N, S P ﬂ / .
_lm‘w_ G )— f ] / B &
‘\llll d/”” mﬁ \\Fﬂﬂm“lll@w

.,
e N
g

WWW.mymowerparts.com

™)
A o) v



RZT50 Kawasaki 17AASD7P

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Pistons and Crankshaft

Page 35 of 53

Ref#  Part Number Qty S/P/F  Description
1 KM-13001-7007 2 Piston, Engine
1 KM-13029-7003 AR Piston, Engine, L 0.50
2 KM-13002-7001 2 Pin, Piston
3  KM-13008-6058 2 Ring Set, Piston
3  KM-13025-7002 AR Ring Set, Piston, L 0.50
4  KM-13031-7048 1 Crankshaft
5 KM-13251-7005 2 S Rod, Connecting
6 KM-92022-1982 1 Washer, 12.5 x 32 x 3.2
7  KM-92033-7005 4 Lock Ring, Piston Pin
8 KM-92038-2101 1 Key, Flywheel
9 KM-92151-7010 1 Bolt, 7/16-20UNF
10 KM-92151-7017 4 Bolt, 6 x 35

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 36 of 53

RZT50 Kawasaki 17AA5D7P
Rear Drive and Wheels

./nwﬂﬂh#.ﬁ -

-/

)

A
aien ] NN S
) w/y S —— .\ o V,

N

=

W=7/ o
N

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AASD7P

Rear Drive and Wheels

Page 37 of 53

Ref#  Part Number Qty S/P/F  Description
1  759-04145 1 F  Transmission Assembly, RH, Service Kit
replaces 618-04326 NLA
732-04448 1 /P Neutral Return Spring Included in service Kit,
not shown, must have the same color neutral
return spring on RH & LH transmission
618-04432A 1 S  Transmission, RH Double D axle
2  759-04144 1 F  Transmission Assembly, LH, Service Kit
replaces 618-04327 NLA
732-04448 1 /P Neutral Return Spring Included in service Kit,
not shown, must have the same color neutral
return spring on RH & LH transmission
618-04431A 1 S  Transmission, LH Double D axle
3 634-04128 2 Wheel Assembly, 18 x 9.5 x 8
3 734-1729 2 Tire, 18 x9.5x 8
3  734-0255 2 S  Valve Assembly
4 710-0176 4 /P Screw, Hex Cap, 5/16-18 x 2.75 GR5
5 710-0395 2 /P Screw, Hex Cap, 5/16-18 x 2.25 GR5
6  710-0852 8 /P Stud, Rib Neck, 7/16-14 x 1.6
7  712-04063 6 /P Nut, Hx Insert Flange Lck, 5/16-18 GrF
8 712-04088 2 /P Nut, Hex Lock, 9/16-18 GRC
9 712-0459 2 /P Nut, Hex Flange Lock, 7/16-20 GrB
10 712-3050 8 /P Nut, Lug, 7/16-14
11  714-0507 2 S  Pin, Cotter, 3/32 x .75
12 726-04059 2 Clamp, Hose
13  738-04192 2 Rod, .405 x 14.0
14  747-04217B 2 S Rod, Bypass
15  748-04055 2 S  Hub, Wheel Spline
15 618-04317 1 S Hub, Wheel Double D Included in service Kit,
not shown
16  750-04561 1 Tube, .45 x .69 x 10.2
17  754-04043 1 S  V-Belt, Type A Sec x 57.7
710-3119 1 /P SCREW:3/8"-16 x .750:GR5:LOCK Included
in service kit, not shown
726-04059 1 CLAMP:HOSE: .750 Included in service Kkit,
not shown
736-0227 1 S WASHER:FLAT: .390 x 1.50 x .134 Included
in service kit, not shown
751-10474 1 HOSE:BREATHER Included in service Kit, not
shown
737-3120 1 /P Drive System Fluid

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 38 of 53

RZT50 Kawasaki 17AASD7P

Seat Adjustment

()
—
\\\\ /I|\\
v
LAY '
A
Wm@ TN
= \\\‘A o0 )
Y o N

P \\ //\
- " .
tRre /
&J« v@\ =
IlllAuuluMll\w\ \\\ \\
'yl
f / / /
/ «.@ /- — ,%_&@Tﬁ.-% ,A -)
- VA S Y/ |

P
Ean)
\

\

)
yA
A\,

\

\
N

(-

WWW.mymowerparts.com

—

\_nn. xv

/ T/
77N,
A Ko

N’




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AASD7P Page 39 of 53

Seat Adjustment
Ref#  Part Number Qty S/P/F  Description
1 710-1268 2 /P Screw, Hx. Wash. Hd. Tapp #10-16 x .375
2 712-04063 2 /P Nut, Hx Insert Flange Lck, 5/16-18 GrF
3 712-04064 1 /P Nut, Hx Insert FInge Lck, 1/4-20 GrF
4  720-0309A 1 /P Grip, Seat Adjustment
5 726-0201 2 Nut, Speed, .3125
6  731-04074 4 Spacer, Seat Adjustment
7 732-0499 1 Spring, Compression, .41 x 1.5
8 732-1184 1 /P Spring, Extension, .84 Dia. x 4.6
9 736-0204 1 /P Washer, Flat, .344 x .62 x .033
10 736-3019 2 Washer, Flat, .531 x 1.062 x .134 HT
11  738-0137A 1 S  Screw, Shoulder, .34 x .285:1/4-20
12 738-0296 2 S  Screw, Shoulder,.437 x .268:5/16-18
13  738-0966A 4 /P Screw, Shoulder, .5 x .925:3/8-16 ..
14  783-0209D 1 /P Bracket, Seat Lift
15 783-0611 1 Stop, Seat Adjustment
16  783-0738C 1 S  Bracket, Seat Pivot
17  783-0739A 1 S Lever, Seat Adjustment
18  783-0753 1 Index Bracket, Seat Adjustment
19 736-0242 2 /P Washer, Belleville, .34 x .872 x .06

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 40 of 53

RZT50 Kawasaki 17AASD7P

Starter

-

T

[+a] v...il.._ﬂnuusﬂmnuﬁsm I W
{’l\

A\
h&ﬂ

/ ....ﬂ .

\\\\
? &)

"
.,
",
.,
",

~
\\\

...-.Al.rl o

e By e , =
V) o @) aib 0 ”c_
R 4 \__ \_

| _f N

N

YN
\

()

N

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AASD7P

Page 41 of 53

Starter
Ref#  Part Number Qty S/P/F  Description

1 KM-13101-7003 1 S  Gear Assembly
2 KM-21039-7004 1 S  Brush
3 KM-21080-7001 1 Armature
4 KM-21163-7010 1 S  Starter Assembly
5 KM-39184-7004 1 /P Bracket
6 KM-92151-7013 1 Bolt
7  KM-130B0816 2 S Bolt, Flanged

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 42 of 53

RZT50 Kawasaki 17AASD7P

LH

ission

Transm

=

)

/%M%

A \
// — <t 10 \
\ o, K @ \

e
o)

fs.com

w0 o
L0

\ A / N\ w
W Y V= NN ,
@ummﬁmmw@ ,@ owﬁ Mw »“W\.\.,,f \ ‘ 5 o
’ p AN W / / K

o IAN R Nu

/ 52 \ Q.../
‘.\ ‘\ / ; W
- ‘H$HHHU.\%\$ / © N O
/ \/ ™ Mu mmM

% =

\ o & & >
/ /
Amv \\ [¢e 3 m
o 3 -
ng, — "
| -
; uamxxAym
[ ] e
o ﬂwwaWMwmx 00
W L S o
s

0]
«©

[4p] 0 L _ fe i
Vo \
B, . .
AN




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AA5D7P
Transmission LH

Page 43 of 53

Ref#  Part Number Qty S/P/F  Description
1 HG-70862L 1 /P Housing Assembly, Main LH
2 HG-70863L 1 /P Side Assembly, LH
3 HG-51448 1 Plate, Bypass
4  HG-70723 1 /P Pump Block Assembly
5 HG-51949 1 Spacer, .32 x 1.005
6 HG-70331 1 /P Motor Block Assembly
7  HG-9005110-5600 1 /P Plug, SAE #6
8 HG-9004800-2506 2 /P Pin, Stainless
9 HG-51190 16 /P Screw, Hex Self Tapping, 1/4-20 x 1.25
10 HG-50442 1 S  Seal, Lip, .5x.88x.25
11  HG-50016 3 Bolt, Hex Flange, 3/8-24 x 2.5
12 HG-51626 1 Seal, Lip, .375x .75 x .25
13 HG-51628 2 /P Ring, Retaining, .375 EXxt.
14  HG-51625 1 Rod, Bypass
15 HG-51627 1 Ring, Retaining, .75 Int.
16 HG-51910 1 Arm, Bypass
17 HG-51630 1 /P Ring, Retaining, .375 Push
18 HG-51048 1 /P Swashplate, Trunnion
19 HG-51140 1 /P Seal, Lip, 18 x 32 x 7
20 HG-44130 1 S  Washer, Flat, 11/32 x 7/8 x 1/16
21  HG-51812 1 /P Screw, 5/16-24 x 1.0
22 HG-2003014 1 /P Spring, Compression
23  HG-2003017 1 /P Washer, .591 x .787 x .04
24 HG-51062 1 /P Shatft, Input
25 HG-50315 1 Bearing, Ball, 17mm x 40 x 12
26 HG-2000022 1 /P Ring, Wire Retaining, .561
27 HG-50951 1 /P Spacer
28 HG-51161 1 /P Seal, Lip, 17 x40x 7
29 HG-50329 2 /P Ring, Retaining
30 HG-50551 2 S  Bearing, Thrust, 30 x 52 x 13
31 HG-44371 1 /P Washer, Flat, 5/8 x 1.0 x .05
32 HG-44145 1 Ring, Retaining
33 HG-51130 1 Gear, Pinion, 13T
34 HG-51845 1 Shaft, Motor
35 HG-51069 1 Washer, .71 x 1.16 x .04
36 HG-50132 2 /P Washer, HT, .5 x 1.0 x .032
37 HG-51129 1 Gear, 10T/48T
38 HG-51043 1 /P Gear, Jackshaft, 10T
39 HG-51083 1 Pin, Jackshatft
40 HG-44871 1 /P Ring, Spiral Retaining
41  HG-51633 1 S  Gear, Bull, 52T
42  HG-44875 1 /P Washer, 3/4x1.5x.13
43 HG-51088 1 /P Bearing, Sleeve
44  HG-51954 1 S Axle
45  HG-51089 1 /P Bushing, .752 x 1.571 x .625
46  HG-51066 1 /P Seal, Lip, .75 x 1.577 x .25
47  HG-70868I 1 Kit, Expansion Plate, LH
48 1 Kit, Fan-Pulley (kit not available)
49  HG-71356 1 /P Kit, Brake Arm
50 HG-71142 1 Kit, Center Section-Filter LH
51 1 Kit, Bypass Arm (kit not available)
52 HG-70911 1 Kit, Filter
53 HG-51635

WWW. my‘mov\?erﬁafr@m@ﬁ



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AA5D7P
Transmission LH

Page 44 of 53

Ref#  Part Number Qty S/P/F  Description
54  HG-52315 1 /P Fan, 7" 10 Blade
55  HG-50302 1 /P Pulley, 4.5
56 HG-51244 1 S Nut, Hex Insert Lock, 1/2-20
57 HG-50752 3 /P Screw, Hex Wash. Hd. Tapp 1/4-20
58 HG-70921 1 /P Cap, Vent Assembly
59 HG-50591 1 /P Fitting, Sraight, 9/6-18
60 HG-50590 1 Clamp, Pinch
61 HG-51616 1 S  Screw, Hx Patch, 5/16-24 x 1.0
62 HG-51947 1 Bushing, Pilot, 1.125
63 HG-51948 2 Washer, Plastic
64 HG-51950 1 Washer, 1.5 x .34 x .062
65 HG-51399 1 S  Spring, Extension
66 HG-71095 1 Kit, Return Assembly RH
67 1 Hose, .5 x 15.0 (order breather kit)
68 HG-71308 1 /P Kit, Breather Assembly
HG-70853 1 /P Kit, Seal
HG-50928 1 /P Sealant Tube, 10.3 oz

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 45 of 53

RZT50 Kawasaki 17AASD7P

LH DD axle

ission

Transm

Rae ¢ )

NN

y Y

@) o mryome

A Ly =
-
\

) /
o ,/1..\

o\
\\RU. /,
\
X
&%
// N\\
@-
e \m a N
/@/&\@w -\
\ Lo »
) l.\v\\\\\\, [{e]
<5 /
\\\ .
L L) on
Up]

S ———— ’ ;

_9 \

ts.com

\

\w,

mmrxﬁo,@@

A,

NI R

/m

]
©w

=

WWW.Mymowerp

s
LO
/
™M
T
At
e
/ ~0
,@ \ Y




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AA5D7P
Transmission LH DD axle

Page 46 of 53

Ref#  Part Number Qty S/P/F  Description
1 HG-70862L 1 /P Housing Assembly, Main LH .
2 HG-70863L 1 /P Side Assembly, LH
3 HG-51448 1 Plate, Bypass
4  HG-70723 1 /P Pump Block Assembly
5 HG-52527 1 Spacer, .32 x 1.005
6 HG-70331 1 /P Motor Block Assembly
7  HG-9005110-5600 1 /P Plug, SAE #6
8 HG-9004800-2506 2 /P Pin, Stainless
9 HG-51190 16 /P Screw, Hex Self Tapping,1/4-20 x 1.25
10 HG-44761 1 S  Seal, Brake
11  HG-50016 3 Bolt, Hex Flange, 3/8-24 x 2.5
12 HG-51626 1 Seal, Lip, .375 x .75 x .25
13 HG-51628 2 /P Ring, Retaining, .375 EXxt.
14  HG-51625 1 Rod, Bypass
15 HG-51627 1 Ring, Retaining, .75 Int.
16 HG-51910 1 Arm, Bypass
17 HG-51630 1 /P Ring, Retaining, .375 Push
18 HG-51048 1 /P Swashplate, Trunnion
19 HG-51140 1 /P Seal, Lip, 18 x 32 x 7
20 HG-51842 1 Arm, Control LH
21  HG-44130 1 S  Washer, Flat, 11/32 x 7/8 x 1/16
22 HG-51812 1 /P Screw, 5/16-24 x 1.0
23  HG-2003014 1 /P Spring, Compression
24  HG-2003017 1 /P Washer, .591 x .787 x .04
25 HG-51062 1 /P Shaft, Input
26 HG-50315 1 Bearing, Ball, 17mm x 40 x 12
27  HG-2000022 1 /P Ring, Wire Retaining, .561
28 HG-50951 1 /P Spacer
29 HG-51161 1 /P Seal, Lip, 17 x40 x 7
30 HG-50329 2 /P Ring, Retaining
31 HG-50551 2 S  Bearing, Thrust, 30 x 52 x 13
32 HG-44371 1 /P Washer, Flat, 5/8 x 1.0 x .05
33 HG-44145 1 Ring, Retaining
34 HG-51130 1 Gear, Pinion, 13T
35 HG-51632 1 Shaft, Motor
36 HG-51069 1 Washer, .71 x1.16 x .04
37 HG-50132 2 /P Washer, HT, .5 x 1.0 x .032
38 HG-51129 1 Gear, 10T/48T
39 HG-51043 1 /P Gear, Jackshaft, 10T
40 HG-51083 1 Pin, Jackshaft
41  HG-52531 1 Ring, Spiral Retaining
42  HG-52541 1 Gear, Bull, 52T
43  HG-52532 1 Washer, 1.018 x 1.571 x .105
44 HG-52542 1 Bearing, Sleeve
45  HG-52545 1 Shaft, Axle, 1.0 x 11.7 Double-D
46  HG-51517 1 /P Bushing, Axle
47  HG-51518 1 /P Seal, Lip, 1.0 x 1.57 x .25
48 HG-70868L 1 Kit, Expansion Plate, LH
49  HG-71351 1 S Kit, Fan-Pulley
50 HG-71356 1 /P Kit, Brake Arm
51 HG-71529 1 Kit, Center Section-Filter LH
52 HG-71006 1 Kit, Bypass Arm
53 HG-71497

www.myimowerfsarts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AA5D7P
Transmission LH DD axle

Page 47 of 53

Ref#  Part Number Qty S/P/F  Description

54 HG-51635 1 /P Disc, Brake Cog

55 N/A 1 Hub, Pulley furnish HG-71351

56 HG-52365 1 S Fan, 7" 10 Blade

57 N/A 1 Pulley, 4.5 furnish HG-71351

58 HG-51244 1 S Nut, Hex Insert Lock, 1/2-20

59 HG-51523 3 Washer, OD Slotted

60 HG-71510 1 /P Kit, Breather

61 HG-51616 1 S Screw, Hx Patch, 5/16-24 x 1.0

62 HG-51950 1 Washer, 1.5 x .34 x .062

63  732-04448 1 /P Spring, Extension replaces HG-51833, RH &
LH transmissions must have the same color
return spring

64 HG-71094 1 Kit, Return AssemblyLH

65 HG-51946 1 Arm, Neutral RH

66 HG-52432 1 Assemble, Return, Bi-Direct.

67 HG-71393 1 /P Fitting, w/Cap Used only on 618-04431
Transmissions w/ 751-10474 Breather Hose

68  751-10474 1 Hose Assembly Breather-Used Only with
618-04431 Transmissions Before Mfg. Date
A267

HG-70853 1 /P Kit, Seal not shown
HG-50928 1 /P Sealant Tube, 10.3 0z not shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

(a2]
Lo
Y
(@]
o0
<
)
(@]
©
o
(o]
({s]

0
1] (o)

/ © _R_u

\ /
[ ] \ \
f=ram-a A i—

P Ll
\ \_ \ﬁ\ /

ission

RZT50 Kawasaki 17AASD7P
RH

Transm

-

;@I@A@Y‘Aw;m@\ﬁmmmﬁmmﬁ
f /

@ / a 7
¢ .///// \ e k@\ 5/
‘V\ G

W /
S

~. /
\MW///, /
&

A
4

,B

JI:..ii ~
/7 w&

\
/ &

<
N/

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AA5D7P
Transmission RH

Page 49 of 53

Ref#  Part Number Qty S/P/F  Description
1 HG-70862R 1 /P Housing Assembly, Main RH
2 HG-70863R 1 /P Side Assembly, RH
3 HG-51448 1 Plate, Bypass
4  HG-70723 1 /P Pump Block Assembly
5 HG-51949 1 Spacer, .32 x 1.005
6 HG-70331 1 /P Motor Block Assembly
7  HG-9005110-5600 1 /P Plug, SAE #6
8 HG-9004800-2506 2 /P Pin, Stainless
9 HG-51190 16 /P Screw, Hex Self Tapping, 1/4-20 x 1.25
10 HG-70719 1 /P Seal, Brake
11  HG-50016 3 Bolt, Hex Flange, 3/8-24 x 2.5
12 HG-51626 1 Seal, Lip, .375x .75 x .25
13 HG-51628 2 /P Ring, Retaining, .375 EXxt.
14  HG-51625 1 Rod, Bypass
15 HG-51627 1 Ring, Retaining, .75 Int.
16 HG-52370 1 Arm, Bypass
17 HG-51630 1 /P Ring, Retaining, .375 Push ...
18 HG-51048 1 /P Swashplate, Trunnion
19 HG-51140 1 /P Seal, Lip, 18 x 32 x 7
20 HG-44130 1 S  Washer, Flat, 11/32 x 7/8 x 1/16
21  HG-51812 1 /P Screw, 5/16-24 x 1.0
22 HG-2003014 1 /P Spring, Compression
23  HG-2003017 1 /P Washer, .591 x .787 x .04
24 HG-51062 1 /P Shatft, Input
25 HG-50315 1 Bearing, Ball, 17mm x 40 x 12
26 HG-2000022 1 /P Ring, Wire Retaining, .561
27 HG-50951 1 /P Spacer
28 HG-51161 1 /P Seal, Lip, 17 x40x 7
29 HG-50329 2 /P Ring, Retaining
30 HG-50551 2 S  Bearing, Thrust, 30 x 52 x 13
31 HG-44371 1 /P Washer, Flat, 5/8 x 1.0 x .05
32 HG-44145 1 Ring, Retaining
33 HG-51130 1 Gear, Pinion, 13T
34 HG-51632 1 Shaft, Motor
35 HG-51069 1 Washer, .71 x 1.16 x .04
36 HG-50132 2 /P Washer, HT, .5 x 1.0 x .032
37 HG-51129 1 Gear, 10T/48T
38 HG-51043 1 /P Gear, Jackshaft, 10T
39 HG-51083 1 Pin, Jackshatft
40 HG-44871 1 /P Ring, Spiral Retaining
41  HG-51633 1 S  Gear, Bull, 52T
42  HG-44875 1 /P Washer, 3/4x1.5x.13
43 HG-51088 1 /P Bearing, Sleeve
44  HG-51954 1 S Axle
45  HG-51089 1 /P Bushing, .752 x 1.571 x .625
46  HG-51066 1 /P Seal, Lip, .75 x 1.577 x .25
47  HG-70868R 1 Kit, Expansion Plate, RH
48 1 Kit, Fan-Pulley (kit not available)
49  HG-71356 1 /P Kit, Brake Arm
50 HG-71143 1 Kit, Center Section-Filter RH
51 1 Kit, Bypass Arm (kit not available)
52 HG-70911 1 Kit, Filter
53 HG-51635

WWW. my‘mov\?erﬁafr@m@ﬁ



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AA5D7P
Transmission RH

Page 50 of 53

Ref#  Part Number Qty S/P/F  Description
54  HG-52315 1 /P Fan, 7" 10 Blade
55  HG-50302 1 /P Pulley, 4.5
56 HG-51244 1 S Nut, Hex Insert Lock, 1/2-20
57 HG-50752 3 /P Screw, Hex Wash. Hd. 1/4-20
58 HG-70921 1 /P Cap, Vent Assembly
59 HG-50591 1 /P Fitting, Sraight, 9/6-18
60 HG-50590 1 Clamp, Pinch
61 HG-51616 1 S  Screw, Hx Patch, 5/16-24 x 1.0
62 HG-51947 1 Bushing, Pilot, 1.125
63 HG-51948 2 Washer, Plastic
64 HG-51950 1 Washer, 1.5 x .34 x .062
65 HG-51399 1 S  Spring, Extension
66 HG-71095 1 Kit, Return Assembly RH
67 1 Hose, .5 x 15.0 (order breather kit)
68 HG-71308 1 /P Kit, Breather Assembly
HG-70853 1 /P Kit, Seal Not Shown
HG-50928 1 /P Sealant Tube, 10.3 oz Not Shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 51 of 53

RZT50 Kawasaki 17AASD7P

RH DD axle

ission

Transm

o
RNy

fs.com

WWW.mymotwverpar




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AA5D7P
Transmission RH DD axle

Page 52 of 53

Ref#  Part Number Qty S/P/F  Description
1 HG-70862R 1 /P Housing Assembly, Main RH
2 HG-70863R 1 /P Side Assembly, RH
3 HG-51448 1 Plate, Bypass
4  HG-70723 1 /P Pump Block Assembly
5 HG-52527 1 Spacer, .32 x 1.005
6 HG-70331 1 /P Motor Block Assembly
7  HG-9005110-5600 1 /P Plug, SAE #6
8 HG-9004800-2506 2 /P Pin, Stainless
9 HG-51190 16 /P Screw, Hex Self Tapping, 1/4-20 x 1.25
10 HG-44761 1 S  Seal, Brake
11  HG-50016 3 Bolt, Hex Flange, 3/8-24 x 2.5
12 HG-51626 1 Seal, Lip, .375 x .75 x .25
13 HG-51628 2 /P Ring, Retaining, .375 EXxt.
14  HG-51625 1 Rod, Bypass
15 HG-51627 1 Ring, Retaining, .75 Int.
16 HG-51910 1 Arm, Bypass
17 HG-51630 1 /P Ring, Retaining, .375 Push
18 HG-51048 1 /P Swashplate, Trunnion
19 HG-51140 1 /P Seal, Lip, 18 x 32 x 7
20 HG-51841 1 /P Arm, Control RH
21  HG-44130 1 S  Washer, Flat, 11/32 x 7/8 x 1/16
22 HG-51812 1 /P Screw, 5/16-24 x 1.0
23  HG-2003014 1 /P Spring, Compression
24  HG-2003017 1 /P Washer, .591 x .787 x .04
25 HG-51062 1 /P Shaft, Input
26 HG-50315 1 Bearing, Ball, 17mm x 40 x 12
27  HG-2000022 1 /P Ring, Wire Retaining, .561
28 HG-50951 1 /P Spacer
29 HG-51161 1 /P Seal, Lip, 17 x40 x 7
30 HG-50329 2 /P Ring, Retaining
31 HG-50551 2 S  Bearing, Thrust, 30 x 52 x 13
32 HG-44371 1 /P Washer, Flat, 5/8 x 1.0 x .05
33 HG-44145 1 Ring, Retaining
34 HG-51130 1 Gear, Pinion, 13T
35 HG-51632 1 Shaft, Motor
36 HG-51069 1 Washer, .71 x1.16 x .04
37 HG-50132 2 /P Washer, HT, .5 x 1.0 x .032
38 HG-51129 1 Gear, 10T/48T
39 HG-51043 1 /P Gear, Jackshaft, 10T
40 HG-51083 1 Pin, Jackshaft
41  HG-52531 1 Ring, Spiral Retaining
42  HG-52541 1 Gear, Bull, 52T
43  HG-52532 1 Washer, 1.018 x 1.571 x .105
44 HG-52542 1 Bearing, Sleeve
45  HG-52545 1 Shaft, Axle, 1.0 x 11.7 Double-D
46  HG-51517 1 /P Bushing, Axle
47  HG-51518 1 /P Seal, Lip, 1.0 x 1.57 x .25
48 HG-70868R 1 Kit, Expansion Plate, RH
49  HG-71351 1 S Kit, Fan-Pulley
50 HG-71356 1 /P Kit, Brake Arm
51 HG-71530 1 Kit, Center Section-Filter RH
52 HG-71006 1 Kit, Bypass Arm
53 HG-71497

www.myimowerfsarts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT50 Kawasaki 17AA5D7P
Transmission RH DD axle

Page 53 of 53

Ref#  Part Number Qty S/P/F  Description

54 HG-51635 1 /P Disc, Brake Cog

55 1 Hub, Pulley furnish HG-71351

56 HG-52365 1 S Fan, 7" 10 Blade

57 1 Pulley, 4.5

58 HG-51244 1 S Nut, Hex Insert Lock, 1/2-20

59 HG-51523 3 Washer, OD Slotted

60 HG-71510 1 /P Kit, Breather

61 HG-51616 1 S Screw, Hx Patch, 5/16-24 x 1.0

62 HG-51950 1 Washer, 1.5 x .34 x .062

63  732-04448 1 /P Spring, Extension replaces HG-51833, RH &
LH transmissions must have the same color
return spring

64 HG-71095 1 Kit, Return Assembly RH

65 HG-51945 1 Arm, Neutral RH

66 HG-52432 1 Assemble, Return, Bi-Direct.

67 HG-71393 1 /P Fitting, w/Cap Used only on 618-04432
Transmissions w/ 751-10474 Breather Hose

68  751-10474 1 Hose Assembly Breather-Used Only with
618-04432 Transmissions Before Mfg. Date
A267

HG-70853 1 /P Kit, Seal not shown
HG-50928 1 /P Sealant Tube, 10.3 0z not shown

WWW.mymowerparts.com



